eﬁﬁcﬁ‘/

PARTS LIST

9GZ181

PARTS NO.5367 9810 000 2022/May



" &=
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | 5367 0001 001 |IV¥'Y ENGINE 1
2 | 5367 0002 000 |7 PULLEY 1
3 | 5364 0007 000 |h7— COLLAR 1
4 | 53050009 000 [1=774#% BOLT 1 18T
5 | 5367 0003 000 [A—Z BASE 1
6 | K814 0108 040 |Fik'Ik BOLT 4 |M8*40(8T)
7 | F3010108 000 |FFyh NUT 4 |M8
8 | 35700036 000 (7yv+ WASHER 1
9 | K710 0110 020 |Fif Ik BOLT 4
10 | 5367 0007 000 |Rhyn’ STOPPER 1
11 | K710 0108 020 |FK'Ib BOLT 2 [M8%20(7T)
12 | 0350 0140 822 |PW WASHER 2 [8x22%1.6
13 | 5367 0012 000 7574 ADAPTER 1
14 | 5367 0008 001 |f—A HOSE 1
15 | 0050 1100 190 |f—ANUF HOSE BAND 1
16 | 5367 0009 000 |FLY DRAIN 1
17 | K710 0108 016 |Fik' b BOLT 1 |M8x16(7T)
9GZ181 2022/May




ER SRR TR g &
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N REMARKS
18 | 0833 0001 000 |V-IL7YY¥ WASHER 1 |M10
19 | K712 0110 012 |F& Lk BOLT 1 |M10%12 P=1.25
20 | 0040 1303 600 |4 DAYk GROMMET 1
21 | 5367 0011 000 |7°L—F PLATE 1
22 | 5367 0013 000 |Ilik" ELBOW 1
9GZ181 2022/May




5367 010A 000 I ¥r avbA—)L ENGINE CONTROL

R HaEs B Em B R B#%| = = =] & B & &
20
3
NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N0 REMARKS
1 5367 0101 000 |7'L—F PLATE 1
2 3533 1165 000 |97 GRIP 1
3 5367 0101 500 [#7n'% SPRING 2
4 A301 0112 001 [yt NUT 2 |M12
5 0350 0151 226 |PW PW 1
6 K710 0108 030 |Fik'JLb BOLT 1
7 A301 0108 001 [yt NUT 1 |M8
8 5367 0102 000 |74¥— WIRE 1
9 5367 0103 000 |74¥— WIRE 1
10 0562 0106 018 |EF74REY PIN 1
11 0350 0130 613 |PW WASHER 2 |6%13%1.0
12 0523 0106 000 |AFv7t"Y PIN SNAP 1
9GZ1381 2022/May




5367 020B 000 TV (FxM-hE)

ELECTRIC(CE/CH)

RH HamES B a2 R E%%| = < B RS ® &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nd REMARKS
1 | 5367 0202 000 |A—%2A HARNESS 1
1-1| 0980 1003 002 |t1—-R’ FUSE 1 [30A
1-2 | 0980 1001 002 |k1—-R’ FUSE 1 [10A
1-4 | 5367 0205 100 |3#%4% CONNECTOR 1
1-5| 5116 0695 900 |7437 RESISTOR 1
2 | 0980 7202 504 |7°5A3-F PLUS CODE 1
3 | 37053901 000 |7 BATTERY 1
4 | 53670203 000 (71—} PLATE 1
5 | A300 0106 001 [fyh NUT 4 |Mé
6 | 03500140618 |PW WASHER 2 |6%18%1.6
7 | 5201 0203 000 (N'9FY—I4E ILE BOLT 2
8 | 5367 0204 000 |7v7° LAMP 1
9 | 3714 0491000 |JL— RELAY 1
10 | 5309 0254 000 |N—%A HARNESS 1
11 | H242 0106 016 |FAtLAB SCREW 1 [M6x16
12 | 3718 0425 000 |A—YR{9FAssy SWICTH 1
12-1| 3718 0425 100 |¥—Assy KEY 1
9GZ181 2022/May




5367 020B 000 TV (FxM-hE)

ELECTRIC(CE/CH)

R HamES B &4 FR fE%%| = < B RS i &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
13 | 5367 0205 000 |R{yF SWITCH 1
14 | 5310 0208 000 |R{yF SWITCH 1
15 | F204 0105012 [tAZA BOLT 2
16 | 5306 3541 000 |R{yF SWITCH 2
17 | F242 0103 020 |FA'EARA SCREW 4
18 | F300 0103 001 |FFyk NUT 4 |M3
19 | 36430217 000 [v{FA3-} MINUSCODE 1
20 | 3522 0231 000 |¥{FR3-} MINUSCODE 1
21 | 35220238 100 |%#y7°44b TAPTIGHT 3
22 | 4106 0311 000 |7°3AFyINUN BAND 6
23 | 5347 0213 000 |77+-% METER 1
24 | 0040 1303 600 |7'mAyk GROMMET 2
25 | 4106 0312 000 |4')y7° BAND 10
26 | 5229 0615000 |4'y7° CLIP 1
9GZ181 2022/May




5367 030A 000 x')3w32%s FUEL TANKk

R HamES e fE%%| = " RS " &=
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | 5367 0301 000 |%/9Assy TANKASSY 1
1-2 | 5367 0303 000 |A—% MATER 1
1-3 | 5367 0304 000 |¥+vy7' CAP 1
1-4 | 5367 0305 000 |74/% FILTER 1
1-5| 5367 0306 000 (773’ RUBBER 4
1-6 | A222 0105 016 |#534%% SCREW 2 |M5%16
2 | 53670307 000 |f-Z HOSE 1
3 | 53670308 000 |f-Z HOSE 1
4 | 36730522000 [k—-% HOSE 1
5 | 5367 0311 000 |f—A HOSE 1
6 | 0050 3112 006 [f-R49y7 CLAMP HOSE 7
7 | 3513 3131 000 |7FAF9IN UK BAND 4
8 | 03500140618 [PW WASHER 4 |6%18%1.6
9 | K700 0106 020 |F'JLk BOLT 5
10 | 5305 0329 000 |71—TINLav) COCK 1
11 | 5367 0312000 |7%7°% ADAPTER 1
12 | 0050 3113 006 |f—-R%9y7" CLAMP HOSE 1
9GZ181 2022/May




5367 030A 000 x')3w32%s FUEL TANKk

R HamES ETE2R Bl = <t H R B w &
2l
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N0 REMARKS
13 F300 0106 000 (FFvb NUT 1 |M6
14 | K7100108 016 |F& Wb BOLT 1 |M8*16(7T)
15 | 5367 0313 000 |7°L—F PLATE 1

9GZ181

2022/May




5367 045A 000 ¥J75— EX PIPE

R MRES ER SR A FR &%k £l =T B RS " &
#
i3
NO. PART NO. PART NAME [ Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NO REMARKS
1 5367 0451 000 |v75— MUFFLER 1
2 5305 0033 000 |¥75-97V7° BAND 1
3 5367 0452 000 |6h4A%HY1 BOLT 4
4 5367 0453 000 |I%Y'—AN47 EXPIPE 1
5 5367 0454 001 |hn'— COVER 1
6 5367 0455 000 |7'L—b PLATE 1
7 | K710 0108 016 |Fif'ILb BOLT 7 [M8*16(7T)
8 0350 0140 822 |PW WASHER 9 |8%22%1.6
9 5367 0456 001 |7°L—b PLATE 1
10 | K710 0108 020 |Fi'ILb BOLT 2 [M8%20(7T)
9GZ181 2022/May




5367 120C 000 7/\—(/[E) COVER(CHINA)

R HamES EIERE Bz = <t " E RS ® &
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nof REMARKS
1 | 5367 1201 000 [An'-— COVER 1
2 | 5367 1202 000 |hn'— COVER 1
3 | 5367 1203 000 |[n'un’ BUMPER 1
4 | 5367 1204 000 |A'Un’ BUMPER 1
5 | 5367 1205 000 |AT97 STEP 1
6 | 5367 1206 000 |ATy7 STEP 1
7 | 5367 1207 000 |(vyb MAT 1
8 | 5367 1208 000 [AHn'— COVER 1
11 | 5367 1212 000 |hn'— COVER 1
12 | 5367 1213 000 |hn'— COVER 1
13 | 5367 1214 000 |hn'— COVER 1
14 | 5367 1225000 |-+ GUARD 1
15 | 5367 1218 000 |7'3%vk BRACKET 1
16 | 5367 1219 000 (71— PLATE 1
17 | K710 0108 016 |Fik"Jbb BOLT 26 [M8*16(7T)
18 | 0350 0140 822 |PW WASHER 10 [8%22x1.6
19 | K710 0110 020 |FikIb BOLT 6
9GZ181 2022/May




5367 120C 000 7/\—(/[E) COVER(CHINA)

RH HBamES ER SRR TR B Eid] T " B RS g &
#
ic
NO. PART NO. PART NAME | Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N REMARKS
20 | F301 0108 000 |Fvyh NUT 16 |M8
21 | 5310 3013 000 [/7'&ILF BOLT 1
22 | 5367 1221 000 |3 Lh44 RUBBER 1
23 | 5367 1222 000 |7°L—F PLATE 1
24 | 5367 1223 000 |{vYal—4% INSULATOR 1
25 | 5367 1227 000 |7°L—F PLATE 1
26 | 5369 5086 000 |7'F4UNYA"yk RIVET 2
27 | A252 0180 020 [F5RI%Y SCREW 3
9GZ181 2022/May




5367 200A 000 =vi3> TRANSMISSION

RH HamES EERE fE%| = St " E RS % " &=
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NJ REMARKS
1 | 8001 CO00 000 |HST ASSY HST ASSY 1
2 | 5367 800A 000 |3y¥avAssy TRANSMISSION | 1
3 | K712 0612 025 |F& Lk BOLT 4 |M12%25
4 | F301 0108 000 |FFyh NUT 4 |m8
5 | K710 0108 035 |FiK'ILb BOLT 2
6 | 5367 2002 000 |v¥ LINK 1
7 | 5367 2003 000 [HSTZa—p5LT7vY NEUTRALASSY | 1
8 | K814 0108 060 |Fik'Ib BOLT 3 [M8%60(8T)
9 | 5367 2004 000 |7'L—F PLATE 1
10 | 5332 2012 000 |7'3%ytk BRACKET 1
11 | F300 0106 000 |Fyh NUT 2 [m6
12 | 0050 1100 250 |f—-An'Ub CLAMP HOSE 2
13 | 5309 2065 000 |fi-A HOSE 1
14 | 5367 2005 000 |7°L—+t PLATE 1
15 | 0572 0005 028 |%- KEY 1
16 | 5367 2006 000 |77Y FAN 1
17 | 5367 2007 000 |7 PULLEY 1
9GZ181 2022/May




5367 200A 000 =vi3> TRANSMISSION

R HamES BT fE%%| = -] RS " &=
1
k3
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
18 | 5360 2009 000 (71— PLATE 1
19 | K700 0106 014 |Fif' b BOLT 4 [M6x14(7T)
20 | 0350 0141 022 |PW WASHER 1 [10%22%1.6
21 | 0523 0110000 |A+v7°tY PIN SNAP 1
22 | 0550 0006 030 [RA7UH'tY PIN SPRING 1
23 | K710 0108 016 |F#’JLb BOLT 6 [M8x16(7T)
24 | 3676 6124 000 |747°% ADAPTER 1
25 | 5313 2015 000 |4979Y TANK 1
25-1| 5313 2015 100 |49 TANK 1
25-2| 5313 2015 200 |Ay%Y PACKING 1
25-3| 5313 2015 300 |$vy7° CAP 1
26 | K710 0110 020 |F& 'Lk BOLT 2
27 | 5367 2008 000 |7'L—F PLATE 1
28 | 5367 2009 000 |77vhAn— FAN COVER 1
29 | K700 0606 016 |F#’JLb BOLT 1
9GZ181 2022/May




5367 210A 000 7AVK7YIR)L FRONT AXLE

R HamES BamE fE%| = < " RS & &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nd REMARKS
1 | 53672101 000 |¥'Uy+y™) F-AXLE 1
2 | 53672102 000 |fUh'y PIN 1
3 | K710 0108 020 |Fik'ILb BOLT 4 |M8%20(7T)
4 | 53332102000 |79¥a BUSH 4
5 | 53332103000 |7'y¥a BUSH 2
6 | 5367 2103000 [AT7Uv FyILR KNUCKLE R 1
7 | 53062121000 |hn'— COVER 2
8 | 03500140 822 [PW WASHER 8 [8%22%1.6
9 | F3010108 000 |FFvyb NUT 17 M8
10 | 5367 2104 000 |ATTYYT FyHIL KNUCKLE L 1
11 | 5367 2105 000 (47’ PIPE 2
12 | 53052126 000 |HifIik R HUB 2
13 | 0750 0562 044 |A'7Yvy BEARING 4
14 | 5367 2106 000 (VL4 WASHER 2
15 | K712 0112 025 |Fik'ILb BOLT 2 |M12%25
16 | 5367 2107 000 |Fy4L7—ALR ARM R 1
17 | 5367 2108 000 |(F9/N7—AL ARM L 1
9GZ181 2022/May




5367 210A 000 7AVK7YIR)L FRONT AXLE

RH HamES B a4 R B = St " B RS % i &
#
%
NO. PART NO. PART NAME | Q'ty [ DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
18 | 0350 0161 430 |PW WASHER 2 [14%30%3.0
19 | A350 0114 001 |UFyb NUT 2 (M14
20 | 5367 2109 000 |T L% RUBBER 2
21 | 0350 0160 828 |PW WASHER 4 |8%28%3.0
22 | 5367 2111 000 |7°34yk BRACKET 1
23 | 5367 2112 000 |7'L—+ PLATE 1
24 | 5367 2113 000 |3 Lq% RUBBER 1
25 | 5367 2114 000 |TLhf% RUBBER 1
26 | 53352113 000 |7'L—+ PLATE 1
27 | 5367 2115 000 |3 Ahq% RUBBER 1
28 | A650 0100 600 |4'J—-A=y7'l NIPPLE GREASE| 3 |A-M6
29 | 0350 0161 240 |PW WASHER 1 |12%40%3.2
30 | A311 0101 221 |%vyRAFyb CASTLE NUT 1 |M12
31 | 05200132 032 |7ty PIN SPLIT 1 |3.2%32
9GZ181 2022/May




5367 220A 000 £ 1)o54+ FRONT TIRE

R HamES EILTE2E B = St " RS w &=
e
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NJ REMARKS
1 | 53672201 000 |4{¥AssyR TIRE 1 [3.50-7-4PR
1-1| 5367 2202 000 |%4¥ TIRE 1
1-3 | 5347 2304 000 |\ LT VALVE 1 |TR413
1-4 | 5347 2206 000 |N'y¥y SEAL 1
1-5 | K710 0108 016 |F#' /Lt BOLT 4 |M8*16(7T)
1-6 | H301 0108 001 |SFvh NUT 4
1-7 | 5313 2202 000 |)AAssy WHEEL 1
2 | 5367 2203 000 |4#4¥AssyL TIRE 1 [3.50-7-4PR
2-1| 5367 2202 000 |44 TIRE 1
2-3 | 5347 2304 000 (N7 VALVE 1 |TR413
2-4 | 5347 2206 000 |nyty SEAL 1
2-5 | K710 0108 016 |F#f"Jbb BOLT 4 |M8*16(7T)
2-6 | H301 0108 001 |[SHvb NUT 4
2-7| 5313 2202 000 [JhAssy WHEEL 1
3 | K710 0110 020 |[F#&Jbb BOLT 8
C9GZ181 2022/May




5367 230A 000 a7 %4+ REAR TIRE

5

1-1

Riti| #HeEEs &2 E%| = + |=® L B =
#
%
NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 5367 2301 000 [41¥AssyR TIRE 1 [17%7.00-8-4PR
1-1 5361 2302 000 |H41—ILAssy WHEEL 1
1-2 | K710 0108 016 |Fi'JLk BOLT 6 [M8x16(7T)
1-3 | H301 0108 001 [STHvyh NUT 6
1-4 | 5367 2301 100 |41+% TIRE 1 [17%7.00-8-4PR
1-5| 5310 2302 000 |ny%y SEAL 1
1-6 | 5347 2304 000 (N7 VALVE 1
2 5367 2302 000 |41¥AssyL TIRE 1 [17%7.00-8-4PR
2-1 5361 2302 000 |K4—ILAssy WHEEL 1
2-2 | K710 0108 016 |Fil'JLb BOLT 6 [M8x16(7T)
2-3 | H301 0108 001 (Stwh NUT 6
2-4 | 5367 2301 100 |44¥% TIRE 1 [17%7.00-8-4PR
2-5| 5310 2302 000 |ny%y SEAL 1
2-6 | 5347 2304 000 |AMLT VALVE 1
3 F114 0112 025 [tLARA BOLT 8 [M12x%25
9GZ181 2022/May




5367 240C 000 Kooy (hE )POWER LINE ( CHINA )

——23

R HaES EIELE fE%| = St B RS w &=
2
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | 0851 1300 030 |VA'JLb V-BELT 1
2 | 5306 2415000 [R7YvY' SPRING 1
3 | 5367 2402 000 |TUvavT—L TENSION ARM 1
4 | 03500140 822 [PW WASHER 3 [8%22%1.6
5 | K710 0108 016 |Fik'ILk BOLT 4 |M8%16(7T)
6 | 07410004 700 |CUvsy RING 1 |H47
7 | 5360 2352 000 |7 PULLEY 1
8 | 36111807 000 |fITL GROMMET 1 |C-6
9 | 03500160 828 |PW WASHER 1 |8%28%3.0
10 | 5367 2408 000 |Ayh ROD 1
11 | 35133127 000 |R7YUY" SPRING 1
12 | 3630 4393 000 |AUkK'ILE BOLT 1
13 | F301 0108 000 |Fyh NUT 2 |M8
14 | 5367 2403 000 |Tv¥au7—4 TENSION ARM 1
15 | 0796 0202 315 |DU7YYa BUSHING 2
16 | 0740 0002 000 |CYvY RING 2 [s20
17 | 5367 2409 000 |R7vY SPRING 1
9GZ181 2022/May




5367 240C 000 Kooy (hE )POWER LINE ( CHINA )

——23

R HaEs B &4 R E%%| = St " RS " =
1
%

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N0 REMARKS
18 | 53052418 000 |7 PULLEY 1

19 | 0750 0562 044 |A' 7YY BEARING 3

20 | 3513 2107 000 (#9574 CAP 1

21 | 0852 1500 072 [VA'lLb V-BELT 1

22 | 5367 2404 000 (Ln'- LEVER 1

23 | 06910012 251 |5'y7’ GRIP 1

24 | 0742 0101 200 |EVVY RING 1

25 | 5367 2405 000 |7—A4 ARM 1

26 | 0562 0108 022 [EF74%E™Y PIN 2 |8%22

27 | 05230108 000 [AF97tY PIN SNAP 4

28 | 03500140 818 |PW WASHER 4 [8x18%1.6

29 | 5367 2406 000 |74¥— WIRE 1

30 | 5367 2407 000 [Abyn° STOPPER 2

31 | K814 0108 035 |[Fif'ILk BOLT 1 |M8x35(8T)

32 | A301 0108 001 |(F9b NUT 1 |M8

9GZ1381 2022/May




5367 300A 000 RTF7F')% Steering

R HamES B & 48 FR B%%| 2= " # A & &=
1
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 5347 3001 000 |RTT7YUY Assy STEERING 1
1-5 | 5347 3001 100 |Yv9k =l JOINT 2
1-7 | 5347 3001 200 |myb TIEROD 2
1-8 | 5347 3001 300 |9Yy7° CLIP 2
1-9 | 5347 3001 400 |7°-v BOOTS 2
1-10| 5347 3001 500 [¥'3{ub JOINT 1
2 | 5347 3024 000 |Yv7h SHAFT 1
3 | 5347 3025000 |374Yv7k SHAFT 1
4 | 0740 0002 500 |CYv¥’ RING 1
5 | 53323011000 |tV PIN 1
6 | 5319 3021 000 |AUM I HANDLE 1
7 | A3600101 202 [SW WASHER 1
8 | A303 0112001 [Fub NUT 1 |M12
9 | K814 0108 035 [Ff bb BOLT 2 |M8%35(8T)
10 | K814 0108 050 |(F#fJbb BOLT 2
11 | A313 0101 220 |ABTyMFob NUT 2 |M12
12 | 0520 0125 025 |7t PIN SPLIT 2
9GZ181 2022/May




5367 300A 000 RTF7F')% Steering

BH AES EBER A TR &%k il <t i wW R B # g &
a
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NO| REMARKS
13 | 5367 3001 000 |3vY-) CONSOLE 1
14 | 5367 3007 000 |7'F%vyh BRACKET 1
15 | 5367 3008 000 |7°F4yk BRACKET 1
16 | K710 0108 016 |Fik' L+ BOLT 14 [M8%16(7T)
17 | 0350 0140 822 |PW WASHER 6 |8%22%1.6
9GZ181 2022/May




5367 310C 000 EfT-#FL/\— (#HE) DRIVE LEVER ( CHINA )
7
10 %/5
/ 11 ‘\
X 9 15 18-
16
/
? /
ﬁ\ 8
15
7
R EAES EB SR FE &%k Eil) <t =1 WA S i B =
#a
e

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 A104 0116 130 |&'ILk BOLT 1

2 | A350 0116 001 |UFvyh NUT 1 |M16

3 | 03500161 630 |PW WASHER 1 |16%30%3.0

4 | 5367 3114 000 |7°L—F PLATE 1

5 | F301 0108 000 |FFyh NUT 3 [ms

6 | K710 0108 025 |F& b BOLT 1 |M8*25(7T)

7 | 3408 5008 000 |YvhEK —I JOINT 3 [ms

8 | 5367 3108 000 |&'ILF BOLT 1

9 | 5367 3111000 |A4JL PEDAL 1

10 | 5317 3302 000 |n'yb PAD 1

11 | 3709 3114 000 [A'&LnyE BOOTS 1

12 | 5367 3112 000 |[t°v PIN 1

13 | 0742 0101 200 |EYVY RING 2

14 | K710 0108 040 |F& b BOLT 1

15 | A301 0108 001 [+vk NUT 4 |M8

16 | 0562 0108 022 |EFT74RE"Y PIN 1 |8*x22

17 | 0350 0140 818 |PW WASHER 1 |8%18%1.6

18 | 0523 0108 000 |RF97t™y PIN SNAP 1

19 | 5367 3113 000 |AYK7vyY ROD ASSY 1

9GZ181 2022/May




5367 320A 000 79Vl /\— AUXILIARY SHIFT LEVER

R HamES e Bz = St B RS w &
B
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NJ REMARKS
1 | 5367 3201 000 |79AVY49Ln — LEVER 1
2 | 06910010 250 |4"y7" GRIP 1
3 | 03500161 630 |PW WASHER 1 |16%30%3.0
4 | 05200132032 |7ty PIN SPLIT 1 |3.2%32
5 | 5367 3202 000 |myh ROD 1
6 | 03500141 022 |PW WASHER 1 |10%22%1.6
7 | 05200125020 (7Yt PIN 1 |2.5%20
8 | 5367 3203 000 (71— PLATE 1
9 | F3010108 000 [FFyh NUT 1 |m8
10 | 0562 0108 022 |E5743EY PIN 1 |8%22
11 | 0350 0140 818 |PW WASHER 1 |8%18%1.6
12 | 0523 0108 000 |AFY7tY PIN SNAP 1
9GZ181 2022/May




5367 330C 000 JL—* (dE) BRAKE ( CHINA )

R HaES BB Ex%| = -] RS " &=
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NJ REMARKS
1 | 53673301 000 |)v9 LINK 1
2 | 3709 3114 000 (AT LnAYH BOOTS 1
3 | 5367 3305000 [R7vY SPRING 1
4 | 5367 3302 000 |74¥— WIRE 1
5 | 03500140818 |PW WASHER 2 [8x18%1.6
6 | 05230108 000 (AFy7t™Y PIN SNAP 2
7 | A650 0100 600 (7Y-R=y7 I NIPPLE GREASE| 1 |A-M6
8 | 5367 3303 000 |7'L—%Ln'— LEVER 1
9 | 03500141022 |PW WASHER 1 |10%22%1.6
10 | 0520 0125 020 (7Yt PIN 1 |2.5%20
11 | 05600110 070 |K4NF2—7EY PIN 1 |10%70
12 | 0562 0108 020 |E774%t™ PIN 2 (820
C9GZ181 2022/May




5367 340A 000 T7@y%~Ls\— DIFF. LOCK LEVER

3 |

o

\

/
“f

5

4

v

10
11
6
R BaES IR & % Eid] st " WA e g &
#a
i

NO. PART NO. PART NAME Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL N0 REMARKS
1 5367 3401 000 |7°L—F PLATE 1

2 3533 1165 000 |4'Vy7’ GRIP 1

3 5323 3511 000 |A7YvY" SPRING 1

4 | 05200125025 |7ty PIN SPLIT 1

5 0350 0151 226 |PW PW 1

6 5367 3402 000 |74%— WIRE 1

7 3617 3227 000 |R7YvY" SPRING 1

8 5367 3403 000 |Ln'— LEVER 1

9 0562 0108 020 |EF743t™Y PIN 1 |8%20

10 | 0350 0140 818 |PW WASHER 2 |8%18%1.6

11 | 0523 0108 000 |A+y7EY PIN SNAP 1

12 | F301 0108 000 |FFyk NUT 1 [Mm8

9GZ181 2022/May




5367 350A 000 Y—k(EMR-A[E) SEAT ( JAPAN / CHINA )

R

n_‘la'-
Bo
BH
Jjn

ERER B TR

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nof REMARKS
1 | 5367 3501 000 |An'— COVER 1
2 | 5367 3502 000 |7L—t PLATE 1
3 | 5367 3503 000 |7L—+t PLATE 1
4 | 5367 3504 000 |7°57yb BRACKET 1
5 | 5367 3505 000 |t PIN 1
6 | 5367 3506 000 |tV PIN 1
7 | 5367 3507 000 (Y% LINK 1
8 | 5367 3508 000 |7'3%vk BRACKET 1
9 | 5367 3509 000 |tV PIN 1
10 | 5360 2408 000 |7'y¥a BUSH 10
11 | 5367 3511 000 |tV PIN 4
12 | 0742 0101 000 |EYVY" RING 8
13 | 3611 4062 000 |fIT'A RUBBER 3 |B-4
14 | 5332 3506 000 |7'34vk BRACKET 1
15 | 5312 3514 000 |A7uY' SPRING 1
16 | 5332 3507 000 |7°34vk BRACKET 1
17 | 3611 1807 000 [KIT4 GROMMET 1 |c-6

9GZ181

2022/May




5367 350A 000 Y—k(EMR-A[E) SEAT ( JAPAN / CHINA )

R HamES BmE ® &
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nof REMARKS
18 | A252 0160 025 (M54 SCREW 3
19 | K710 0108 016 |F# Lt BOLT 6 [M8%16(7T)
20 | 5367 3512000 (A7vY SPRING 2
21 | 5367 3513 000 |7'L—F PLATE 1
22 | 3733 1302 001 |Y—+ SEAT 1
23 | F301 0108 000 |FHyb NUT 4 |m8
24 | 0350 0140 818 |PW WASHER 2 |8x18%1.6
25 | 0523 0108 000 |A+y7'tY PIN SNAP 2
26 | F300 0106 000 |F¥yb NUT 2 |Mé
27 | K700 0606 014 [Fk"Jbb BOLT 4 |M6%14(7T)
28 | A050 0110 050 |H'ILI7T BOLT 1
9GZ181 2022/May




5367 400A 000 AJ/\)>% LINK

R HamES EIERE Bz =z <t " RS ® &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL No| REMARKS
1 | 5367 4001 000 |)v9 LINK 1
2 | 5367 4011 000 |7L—+ PLATE 1
3 | 5367 4012 000 (yv% LINK 2
4 | 5367 4013 000 | LINK 2
5 | 53256001 000 |71L—FCONP PLATECONP 1
6 | 53214016 000 |tV PIN 4
7 | 5367 4014 000 |7-AyY FREE LOCK 1
8 | 5367 4015000 |71—+t PLATE 1
9 | K710 0108 016 |Fik'Ib BOLT 4 |M8*16(7T)
10 | 0742 0101 200 |EYVY RING 9
11 | 0350 0151 226 |PW PW 4
12 | 0562 0110 030 |EF74vEY PIN 1 |10%30
13 | 0562 0108 040 |E7743t™ PIN 1
14 | 05200132 025 |7ty PIN SPLIT 5 [3.2%25
15 | 0350 0140 822 |PW WASHER 4 |8%22%16
16 | 0520 0125 025 |7ty PIN SPLIT 1
17 | 0523 0108 000 |AFy7t™ PIN SNAP 3
9GZ181 2022/May




5367 400A 000 AJ/\)>% LINK

R HamES TR Bz = < " RS ® &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL Nof REMARKS
18 | 5367 4016 000 |tV PIN 1
19 | 5367 4017 000 |Ln'— LEVER 1
20 | 5367 4018 000 |H'4F GUIDE 1
21 | 5319 4032 000 | ILh BOLT 1
22 | 5319 4033 000 [tV PIN 1
23 | A301 0108 001 |Fub NUT 1 |M8
24 | 0796 0182 010 |DU7'y¥a BUSH 1 |18%20%10
25 | 5367 4023 000 |57'y7° GRIP 1
26 | 5367 4036 000 |74¥— WIRE 1
27 | 0796 0161 815 |DU7"y¥a BUSH 2 |16%18%15
28 | 5332 4007 000 |7y¥% WASHER 2 [14.2%22%16
29 | 5367 4021 000 |7°L—F PLATE 1
30 | 03500151 026 |PW WASHER 1 |10%26%2.3
31 | A650 0100 600 |')—R=y7 )l NIPPLE GREASE| 6 |A-M6
32 | 5367 4019 000 |27 SPRING 2
9GZ181 2022/May




5367 410A 000 H'/\A/N— CUTTING BLADE SHIELD <

R HaEs B & R B%| = St B RS ® &
1
%
NO. PART NO. PART NAME | Q'ty [ DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
1 | 5367 4101 000 |AYnhn'— COVER 1
2 | 5367 4114000 |7'J4vb BRACKET 1
3 | 5367 4115000 |hn'—L COVER 1
4 | 5367 4116 000 [hn'—R COVER 1
5 | K814 0108 035 |Fif Ik BOLT 1 [M8%35(8T)
6 | 03500140 822 [PW WASHER 2 |8%22%16
7 | F3010108 000 |FFvyk NUT 10 (M8
8 | K710 0110 025 |FifIk BOLT 2 |M10*25(7T)
9 | A3510110002 [UFyb NUT 2 [(M10
10 | 5347 4126 000 |(7°F4yhk BRACKET 1
11 | A110 0108 050 [f"Jbb BOLT 1 [M8%50
12 | A301 0108 001 [Fvk NUT 1 |m8
13 | K710 0108 016 |Fik'Ib BOLT 1 |M8x16(7T)
14 | A650 0100 600 |7Y—R=y7 I NIPPLE GREASE| 2 [A-Mé6
15 | 0562 0108 040 |E5747t™Y PIN 1
16 | 5347 4165 000 |7L—+ PLATE 1
17 | 05200125016 |7ty PIN SPLIT 1 |2.5%16
C9GZ181 2022/May



5367 410A 000 H'/\A/N— CUTTING BLADE SHIELD <

R HamES BB w &
NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N0 REMARKS
18 | 0350 0140 818 |PW WASHER 1 [8x18%1.6
19 | 5367 4127 000 |A7)vY" SPRING 1
20 | 5367 4117 000 |3 hq% RUBBER 1
21 | 5367 4118 000 |7°34yk BRACKET 1
22 | 5367 4119 000 |7 LM% RUBBER 1
23 | 5367 4121 000 |7'3479h BRACKET 1
24 | K710 0108 020 |FikJb BOLT 3 [M8%20(7T)
25 | 5367 4122 000 |3 hq% RUBBER 1
26 | 5367 4123 000 |7'L—t PLATE 1
27 | 5367 4124 000 |7'5479h BRACKET 1
28 | 5367 4125001 |7'v¥a BUSH 1
29 | 5367 4126 000 |7y¥+ WASHER 1 [8%22%3
C9GZ181 2022/May




5367 420A 000 #'Jsn CUTTING BLADE

EXHETT

144

EXHI4T
1y AI5)
<
R HaES BB B%%| & = " &R B % & &=
1
3
NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL N0 REMARKS
1 5361 4203 000 (A7T-— STAY 1
2 A545 0612 030 |¥+¥y7AY)a- BOLT 2 |M12%30
3 Z310 4205 010 |AYntyk CUTTER set 1
3-1| 5310 9906 000 (&K JLryh BOLT set 2
4 5321 4201 000 |#'A BOSS 1
5 5367 4203 000 |hn'— COVER 1
6 0350 0161 630 |PW WASHER 1 |16%30%3.0
7 A304 0116 003 [yt NUT 2 [M16
8 5367 4205 000 |Yv7b SHAFT 1
9 | 0750 0560 074 |A'FUVY BEARING 2
10 | 0741 0006 200 |CYv% RING 2 |H62
1 7305 2427 000 |F4ILy—Ib SEAL 2
12 5367 4204 000 (7-Y PULLEY 1
13 | K710 0610 025 |Fik'JLk BOLT 1 [M10%25(7T)
14 | 0350 0161 030 [PW WASHER 1 |10%30%3.2
15 5321 4207 000 |h'—} GUARD 1
16 3619 4024 000 |VA SHIM 1
9GZ1381 2022/May




5367 430A 000 HY/\JL—*% CUTTER BRAKE

HiIEA R
RH HBamES ER SRR TR B il st = WA e g &
#
ic
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NO| REMARKS
1 5367 4302 000 |hUn7'L—% BRAKE 1
2 0740 0001 600 |CYu%" RING 1 [S16
3 | 5367 4311 000 |74%— WIRE 1
4 | 05620108 022 |E7747E"Y PIN 2 |8%22
5 | 0350 0140 818 |PW WASHER 2 |8%18%1.6
6 | 05230108 000 |A+y7t"y PIN SNAP 2
7 3205 2005 000 |A7)UY SPRING 1
8 3513 3131 000 |7 5AFyIN UK BAND 1
9 | A650 0100 600 |4 )—RA=y7l NIPPLE GREASE| 1 |A-M6
9GZ181 2022/May




5367 500C 000 SAN)L( #E ) LABEL ( CH)

NO. PART NO. PART NAME Q'ty | DESCRIPTION [ R/P FROM ~ UP TO SERIAL NOf REMARKS
3 | 5367 5003 000 7'M LABEL 1

4 | 5367 5004 100 (570 LABEL 1

5 | 5367 5006 100 |37 LAREL 1

6 | 5367 5007 100 |3A°) LABEL 1

7 | 5367 5008 100 |3A°)L LABEL 1

8 | 5367 5009 100 [3A°)L LABEL 1

9 | 5367 5011100 |3A°) LABEL 1

10 | 5367 5012 100 |3A°)L LABEL 1

11 | 5367 5013 000 |3A°)L LABEL 1

12 | 5367 5014 100 |3A°) LABEL 1

13 | 5367 5015 100 |3A°)L LABEL 1

14 | 5367 5016 100 |7A°)L LABEL 2

15 | 5367 5017 100 |3A°)L LABEL 1 - No.0130030
15 | 5367 5017 101 |3A°)L LABEL 1 No.0130031 -
16 | 5367 5018 100 |FA°) LABEL 1 - No.0130030
16 | 5367 5018 101 |3A°)L LABEL 1 No.0130031 -
17 | 5367 5019 000 |FA°)L LABEL 1

9GZ181 2022/May



5367 500C 000 SAN)L( #E ) LABEL ( CH)

NO. PART NO. PART NAME | Q'ty [ DESCRIPTION | R/P FROM ~ UP TO SERIAL N REMARKS
18 | 5367 5021 000 |(FA°) LABEL 1
19 | 5367 5026 000 |3A°)L LABEL 1 - No.0130030
19 | 5367 5026 001 |FA°)L LABEL 1 No.0130031 -
20 | 5361 5003 000 |¥—% LABEL 1
21 | 5347 5062 000 |v¥—% LABEL 1
22 | 5347 5071 001 (7A°1L LABEL 1
23 | 5305 5326 000 |v—% LABEL 1
24 | 3570 5026 000 |v¥—% LABEL 1
26 | 3654 6028 000 [{¥—%7 LABEL 1
9GZ181 2022/May




5367 530C 000 7Y4t> (HE) Accessories(CH)

4
952191 ﬁﬂﬁ%
2\ fﬁﬁw
S
=)
5
Egucl—l 30
RH BamES ER SRR TR B Eidl =T " B A e g &
#
%
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P FROM ~ UP TO SERIAL NO| REMARKS
1 3656 6502 000 |n'vY BAG 1
2 5367 5303 000 (MJ7VAM1EYAY3 MANUAL 1 CHINA
4 3637 0254 000 |7 5AFyIN UK BAND 1
5 F301 0108 000 |FFyk NUT 6 |M8
30 | 79999 6031 000 (27°L— SPRAY 1 |Bordeaux
30 | 79999 6032 000 |A7°L— SPRAY 1 |Rose Red No.0130031 -
30 | 79999 6024 000 (27— SPRAY 1 |KR1 Red - No.0130030
9GZ181

2022/May



nopriragas 53670201 100 DIAGRAM CE CH specs

Ha-u_i ght Switch
Ay R34 ond. 12131 LED
Head Light = ON
12V/ 1 8W FF ey o0

)

AERA T
0il Pressure Switch
[Cona]

i ‘ <
1 ! =
~ 51 3 J‘

b
|
J
R'E
_u_{i
B =
RY |ew
RL |
B

AR-9759
Spark Plug

pend Wi

Fe=Ya4n
Charge Coil
MAX: 17.3A
H7'7"M-5 At idle: 4.9A
our e

L2580 [TE]
18]

F-249F
Key Switch

S HEEDOE L2sk i lli:g:ubl—sfur
ofFF _|ofo
ON o10
Start otolo
L L2say  [577] BHA o LIV I A KT
FL—%249F - Fuel Cut Solemoid Valve
Brake Switch NC R | nc
[Cond. Jconno] [
ON_ | M w11y [es resav [
loFF | (] h L T PRy bRl T
Eloctromagnetic Switch
125RY L25RY 77
125R8 ;r)-l_

s—b24y¥ -
Seat Switch NC R | e
[conl o] ) F L25R (T —L2see
™
E- i 0

g 25584
g Starter Motor
e i Out Put: 060kw
“P'J~ [ ﬁ_l (135.- })) G [Lesar
ower Relay(Start L.268W
é o i
-T BG
RY L
s i:‘ L6 z/ s 208y
0858 3 I3
v

HI25 9724 9F
Cutting Rotor Cluteh Switch




	A001
	5367000a000_01
	5367000a000_02
	5367010a000
	5367020b000_01
	5367020b000_02
	5367030a000_01
	5367030a000_02
	5367045a000
	5367120c000_01
	5367120c000_02
	5367200a000_01
	5367200a000_02
	5367210a000_01
	5367210a000_02
	5367220a000
	5367230a000
	5367240c000_01
	5367240c000_02
	5367300a000_01
	5367300a000_02
	5367310c000
	5367320a000
	5367330c000
	5367340a000
	5367350a000_01
	5367350a000_02
	5367400a000_01
	5367400a000_02
	5367410a000_01
	5367410a000_02
	5367420a000
	5367430a000
	5367500c000_01
	5367500c000_02
	5367530c000



